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TAIZHOU TAIYAN SWING CO.,LTD. 
#118,YOUDIAN ROAD,GAOTIAN VILLAGE,XIALIANG INDUSTRIAL,JINQING 
TOWN,LUQIAO,TAIZHOU,ZHEJIANG,CHINA 
 
The following samples were submitted and identified by/on behalf of the client as:  
 
Sample Description      : 
 

CLIMBING ROPE WITH PLASTIC KNOTCORD 

Sample Quantity :  1 PC 
Style / Item No. :  TYR-26W 
Manufacturer   :  TAIZHOU TAIYAN SWING CO.,LTD. 
Country of Origin    :  CN 
Labeled Age Grading      :  NOT STATED 
Requested Age Grading      :  3+ 
Age Group Applied in Testing :  3+ YEARS 
Sample Receiving Date   :  DEC 03, 2013 
Further Information Date :  DEC 13, 2013 
Testing Period   :  DEC 03, 2013 TO DEC 16, 2013 
 
TEST REQUESTED : For compliance with the requirements of EN 71-8:2011 - Safety of Toys –

Activity toys for domestic use. 

CONCLUSION : The submitted samples comply with the requested test requirements 
 
 
 
 
 
 
 

Signed for and on behalf of 

SGS-CSTC Ltd. 

 
 

Wallace Lui 

Senior Technical Manager, Asia 
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Test Results:  
 

EN 71-8: 2011 

AS SPECIFIED IN EUROPEAN STANDARD ON SAFETY OF TOYS EN71 PART 8: 2011 ACTIVITY 

TOYS FOR DOMESTIC USE. 

 

Clauses Relevant to Sample. 

 

Clause  Description Result 

4 Requirements   

4.1 General  

4.1.3 Maximum height ……………………………………………………………… Pass  

4.1.4 Corners and edges…………………………………………………………… Pass  

4.1.6 Diameter of ropes and other means of suspension…..………………….. Pass 

4.3 Entrapment  

4.3.1 Head and neck entrapment………………………………………………….. Pass 

4.3.3 Entrapment of feet……………………………………………………………. Pass 

4.3.4 Entrapment of fingers………………………………………………………… Pass 

5 Warnings, markings, and instructions  

5.1 Warnings and markings  

 5.1.1 General………………………………………………………………………… Pass 

5.2 Assembly and installation instructions………………..………………………………….. Pass 

5.3 Maintenance…… …………………………………………………………………………... Pass 
 
Remark 1: The submitted sample only included climbing rope, no crossbeam. 
Remark 2: Tested climbing rope only. 
 
N.B. :  -     Only applicable clauses were shown. 
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Sample Photo :  
 

 

 
SGS authenticate the photo on original report only 

 
*** End of Report *** 

 
 
 


		2013-12-16T11:29:25+0800
	Shenzhen
	SGS officially issued document




